@ Stantec

Analysis of Molybdenum Sources,
Water Management and
Treatment Alternatives

July 1, 2019

Prepared for:

Climax Molybdenum Company

Prepared by:

Stantec Consulting Services, Inc.



Revision Description Author Quality Check
1 Draft w/o costs J. Finley JF Andrew Watson AW
2 Revised draft w/o J. Finley JF Andrew Watson AW
costs
Respond to
3 comments from J. Finley JF Andrew Watson AW
CDPHE
Issued for
4 submission to J. Finley JF Andrew Watson AW
WwQcCcC




Sign-off Sheet

This document entitled Analysis of Molybdenum Sources, Water Management and Treatment Alternatives was prepared
by Stantec Consulting Services Inc. (“Stantec”) for the account of Climax Molybdenum Company (the “Client”). Any
[...]
e Expected effluent quality: based on current level of testing and the capacity of the molybdenum treatment
plant, projected effluent concentrations of molybdenum range from 1,000 to 5,000 pg/L during high flow periods
and 200 to 500 pg/L during low flow period, subject to the influent concentration of molybdenum.

Finally, Option 13 does not require any changes in the current water management system operation, which means
the option satisfies operational requirements for the TSFs.

3.4.7 Option 14 — Removal of Molybdenum from Tailings Stream

Option 14 is an extension of the options identified to control molybdenum at the mill. The option specifically targets
soluble molybdenum associated with oxidized ore by treating the tailings slurry during transport through the tailings
delivery line. None of the other sources of molybdenum identified during evaluation of sources (see Section 2)
would be addressed by controls implemented by Option 14. Because Option 14 targets soluble molybdenum from
oxidized ore and none of the other sources of molybdenum, the option would likely be used in conjunction with
another of the options identified to address all sources of molybdenum at Climax prior to discharge of excess water.
However, for purposes of this evaluation, Option 14 is considered as a stand-alone control measure.

Under Option 14, chemical reagents would be added to the tailings slurry prior to transfer to the Mayflower TSF.
The idea is that the tailings disposal line serves as a chemical reactor to covert dissolved molybdenum, mobilized
during the milling process, to a solid phase. When the tailings are deposited in the Mayflower TSF, the solid phase
molybdenum would remain with the tailings. Two reagents were evaluated in a series of preliminary laboratory
tests, sodium hydrosulfide (NaHS) and ferric oxyhydroxide adsorption.

Samples of whole tailings slurry collected at the mill during the 2017 test were reacted with various doses of the
reagents to see how much soluble molybdenum might be precipitated. Results of the sodium hydrosulfide tests
indicate that addition of NaHS does not significantly lower the concentration of dissolved molybdenum under these
conditions.

O

fj vi\2330\active\233001306\05_report\sbp report\ver3\rpt_sbp_v3-4_b.docx 37



ANALYSIS OF MOLYBDENUM SOURCES, WATER MANAGEMENT AND TREATMENT ALTERNATIVES

Water and Chemical Mass Management Options

In the second set of tests, acidic mine water from 5-Shaft, containing iron, was mixed with higher pH tailings slurry
to cause precipitation of ferric oxyhydroxide. A series of samples were prepared with increasing proportions of mine
water and the results indicate that when enough water is added to achieve pH 5, concentrations of dissolved Mo
around 10,000 pg/L were achieved. The actual extent of molybdenum reduction will depend on the starting
concentration of molybdenum in the tailings slurry. Tailings slurry used in the tests was generated from ore with a
higher oxidized content than would typically be processed at the mill. Thus, the final potential concentration of
molybdenum obtained from addition of 5-Shaft water to the tailings slurry would potentially be lower than 10,000

pa/L.

The results indicate that adding ferric iron (or 5 Shaft water) to the tailings slurry line could limit the concentration of
molybdenum in tailings slurry water. As a stand-alone process, the final projected concentration of molybdenum is
about 10,000 pg/L when 5 Shaft water is used as the source of iron and acidity, but the result is dependent on the
starting concentration of molybdenum in the tailings slurry. Flows in the mine water management system would
remain unchanged.

If acidic conditions develop in Mayflower TSF due to the low pH conditions created in the tailings slurry, modification
or replacement of the equipment supporting the reclaim pumps and associated pipelines would be necessary.
Alternatively, a method to neutralize the pH of the decant pond would be needed to prevent damage to the barge
system infrastructure.

Regarding the SBP, Option 14 addresses the following:

e Influent control measures: targeting molybdenum suppression in the tailings slurry is a method of influent
control by reducing concentrations of molybdenum before the dissolved form enters the broader mine water
management system

e Potential treatment alternatives: adding chemical reagents to the tailings slurry is an alternative treatment
process that might constitute an important step in limiting dissolved molybdenum from oxidized ore

e Expected effluent quantity: no changes would be made to the water management system and the effluent
flow would peak at 14,000 gpm during snowmelt and average annually about 9,000 gpm

e Expected effluent quality: the chemical treatments proposed under Option 14 show the potential to reduce
molybdenum concentrations in the tailings slurry water to a range from 5,000 to 10,000 ug/L, subject to the
starting concentration of molybdenum in the tailings slurry.

O

fj vi\2330\active\233001306\05_report\sbp report\ver3\rpt_sbp_v3-4_b.docx 38



ANALYSIS OF MOLYBDENUM SOURCES, WATER MANAGEMENT AND TREATMENT ALTERNATIVES

Water Treatment Alternatives and Optimization

4.0 WATER TREATMENT ALTERNATIVES AND OPTIMIZATION

Stantec conducted a desktop evaluation of available options for treatment of molybdenum at Climax. Six potentially
viable treatment processes were included in the evaluation: (1) adsorption of molybdenum with ferric iron precipitate
(FeOOH), (2) chemical precipitation of molybdenum with lead (Pb), (3) ion exchange, (4) anaerobic microbial
reduction, (5) electrocoagulation, and (6) membrane separation. By application of a set of factors that included cost,
nature of process residuals management, process inefficiencies, and ease of implementation; all but the first two
options were determined not optional for the Climax facility and were eliminated from further evaluation. A more
detailed discussion of the treatment technologies evaluation is included in Appendix B.

4.1 ADSORPTION

Adsorption of molybdenum with ferric iron precipitate is considered as the base case technology for Climax since it
is already being used to treat molybdenum in mine water (e.g., Brenda Mine [Aube and Stroiazzo, 2000])).
Furthermore, the technology has been designed for addition at Climax, and performance of the process is well
established. The treatment train for molybdenum adsorption by ferric iron includes the following sequential unit
processes:

Ferric Iron Coagulation at pH 4.5
Alkalization to pH 8
Sedimentation

Filtration.

PowbdpPE

This process sequence has potential for incorporation into the existing PDWTP treatment train by utilizing Reactors
1 and 2 for coagulation and alkalization, followed by sedimentation in the Clarifiers and filtration in the Granular
Media Filters. If integrating the treatment process into the existing facility is not feasible (this is currently being
evaluated), 30% designs have already been designed for a new, separate molybdenum removal plant that would be
connected to the PDWTP (Option 1 Section 3.3.1).

Chemical reagents used in the ferric iron adsorption process are ferric sulfate (Fe2(SQOa4)3) and hydrated lime
(Ca(OH)2). For removal of manganese (Mn) via chemical oxidation, potassium permanganate (KMnOa) would be
added to the process. The main disadvantage of ferric iron adsorption for uptake of soluble molybdenum is the
reversibility of the adsorption process, which may result in remobilization and release of soluble molybdenum from
the solid precipitate if the solution pH of the treatment residuals storage facility is not maintained within the mildly
acidic to circumneutral pH range of 3.0 to 7.5. The sequence of chemical reagent addition is important to prevent
the molybdenum desorption before the adsorption solids can be separated from the process stream.

O

fj vi\2330\active\233001306\05_report\sbp report\ver3\rpt_sbp_v3-4_b.docx

39



ANALYSIS OF MOLYBDENUM SOURCES, WATER MANAGEMENT AND TREATMENT ALTERNATIVES

Water Treatment Alternatives and Optimization

4.3 CHEMICAL PRECIPITATION

Chemical precipitation of hexavalent molybdenum with lead forms the solid PbMoO4. Removal of molybdenum by
formation of lead molybdate could be one of the more effective alternative technologies for treatment of
molybdenum. The treatment train for this approach includes the following sequential unit processes:

1. Chemical precipitation at pH 10
2. Residual lead scavenging at pH 8
3. Sedimentation

4. Filtration.

This treatment regimen is amenable to implementation in the existing PDWTP infrastructure by utilizing Reactors 1
and 2 for chemical precipitation and residual lead scavenging (e.g., with sulfide such as sodium hydrosulfide
[NaSH]), followed by sedimentation in the Clarifiers and filtration in the Granular Media Filters. Chemical reagents
used in the PbMoO4 precipitation process are hydrated lime (Ca(OH)2), lead chloride (PbCl.), sulfuric acid (H2SOa),
and polymer as a flocculant. For removal of residual lead, sodium hydrosulfide (NaHS) is commonly used to
scavenge dissolved lead cations from solution; however, there are alternative compounds that eliminate the safety
risks associated with handling NaHS. Ferric sulfate (Fe2(SO4)3) may also be used as a coagulant for enhanced
aggregation and settling of fine particulates, and as a co-precipitant for removal of residual Pb. The primary
disadvantage of using lead reagent for treatment of molybdenum is related to lead as a contaminant. Regulatory
agencies and primary stakeholders may object to its use for treatment of a source contributing to a drinking water

supply.

4.4  OTHER CONSTITUENTS

With regard to other constituents of concern (e.g., cadmium, sulfate) and properties of the effluent that contribute or
affect Whole Effluent Toxicity Testing (WET), the treatment technologies assessed herein, and the current water
treatment system are variably effective. For example, removal of cadmium is almost quantitative by adsorption to
ferric oxyhydroxide at a pH of 7 and higher. Thus, as long as the treatment process has iron either in the influent
stream or added as part of the treatment process, cadmium should be removed. If, however, there is insufficient
iron in the treatment stream, cadmium removal will likely not be reliable if adsorption to manganese is the primary
mechanism.

Treatment processes that rely on lime neutralization, regardless of the target pH of the process, will have limited
effect on concentrations of sulfate. The concentration of sulfate in the treatment effluent will reflect an equilibrium
concentration with gypsum (CaS0a4-2H20), which for mine waters will be around 1,200 to 2,000 mg/L. Additionally,
the ion balance of lime neutralization systems tends toward more hardness (i.e., higher concentrations of calcium
and magnesium) due to the addition of calcium associated with lime.

Similarly, potential treatment technologies that could remove soluble molybdenum, need to be implemented in such
a manner that conditions for removal of other regulated constituents are not affected. That is, the chemistry of water
discharged from Climax is specified in the CDPS permit, and water treatment technologies either already
implemented or to be implemented need to consider the full suite of constituents not only a single constituent.

O

fj vi\2330\active\233001306\05_report\sbp report\ver3\rpt_sbp_v3-4_b.docx 40



ANALYSIS OF MOLYBDENUM SOURCES, WATER MANAGEMENT AND TREATMENT ALTERNATIVES

Water Treatment Alternatives and Optimization

45 TREATMENT ALTERNATIVES NOT PURSUED

A brief summary of what evaluations would need to be conducted to fully evaluate those treatment alternatives not
pursued is provided in this section.

45.1 lon Exchange

Pilot-scale testing of Mayflower pond water would be required to support a full-scale implementation of the ion
exchange process for selective Mo removal. The test protocol would be developed from manufacturer operating
recommendation in addition to information that is available from ion exchange extraction work that previously
occurred at Climax.

Key objectives of the pilot-scale testing of an ion exchange process would be:

Determine molybdenum removal efficiency

Evaluate hydraulic loading

Analyze column configuration

Determine exchange resin capacity

Optimize exchange resin regeneration

Characterize the regeneration brine waste for disposal

4.5.2 Anaerobic Microbial Reduction of AqQueous Hexavalent Molybdenum

Because of the limitations of this treatment approach, Stantec recommends that any biological treatment testing for
molybdenum removal be conducted first at the laboratory scale to determine the broad design criteria for potential
implementation. Laboratory testing should provide information on required detention volume (translated to area),
low temperature performance, and response to variable influent rate. The preliminary information generated should
indicate if application of the technology is feasible within the Climax site-specific constraints. If not, further testing
and consideration would not be necessary. If feasible, larger, field-scale testing would be required, potentially
implemented in stages to optimize and increase capacity to full-scale requirements.

4.5.3 Electrocoagulation

Pilot-scale testing of Mayflower pond water would be required to prove out the electrocoagulation technology for
molybdenum removal at Climax. Testing is needed to determine removal efficiency at various electrical currents,
rates of electrode consumption, solids generation rates, and solids separation criteria. A test protocol would need to
be developed by Climax with input from equipment suppliers. The test protocol would need to ensure test objectives
are clearly stated and that test results provide necessary information for input into required design and engineering,
assuming the technology is effective.

4.5.4 Membrane Separation
Other than cost, the key limitation for membrane separation at Climax is the large amount of brine concentrate that

is expected to be generated. Based on this limitation, testing of the membrane separation technology should begin
at the laboratory scale to determine the actual recovery that can be consistently achieved. Once the recovery is

O

fj vi\2330\active\233001306\05_report\sbp report\ver3\rpt_sbp_v3-4_b.docx

41



ANALYSIS OF MOLYBDENUM SOURCES, WATER MANAGEMENT AND TREATMENT ALTERNATIVES

Water Treatment Alternatives and Optimization

determined, the volume of brine concentrate requiring management could be calculated. Climax would then need to
evaluate the possibility of managing the brine on site, that is, disposal options and potential environmental impacts,
to determine if the membrane separation technology is feasible within the site constraints. If determined feasible,
then pilot-scale testing would be required to fully prove out this technology for possible implementation.

O

fj vi\2330\active\233001306\05_report\sbp report\ver3\rpt_sbp_v3-4_b.docx

42



ANALYSIS OF MOLYBDENUM SOURCES, WATER MANAGEMENT AND TREATMENT ALTERNATIVES

Water Treatment Alternatives and Optimization

5.0 COSTEVALUATION

Stantec will review the existing site infrastructure, including piping, pumping, and treatment systems, to establish
where modifications and additions are needed to support the options identified in Section 3.3. These modifications
and additions will be documented in an implementation plan for each optimization scenario that will be included in
the separate appendix for each option (Appendices C, D, E, and F). The implementation plan is necessary since
the existing infrastructure cannot incur a prolonged shutdown due to the requirement to maintain water movement
through the Climax water management system.

Each implementation plan will include a list of new equipment and equipment modifications (e.g., protective
coatings) associated with that option. Where possible, preliminary equipment sizes will be determined to assist with
gathering vendor quotes. The implementation plan and vendor quotes will then be evaluated by a Stantec estimator